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Pos.| Number| Description Qty
1 4480 Welded toprosette | 1
2 4482 Air grill 1
3 44000 Base complete 1
4 B-501080 | Adjustable leg 4
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Pos.| Numbef Description Qty
44-536 | Weight stone | 6
44-538 | Weight stone | 6
44-535 | Weight stone | 6
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Pos.| Number| Description Qty
1 44-568 washer brass 2
2 44-598 Shaft for hinge 3
3 44-578 Pin for hinge 1
4 B-330506 | Socket set screw M5 x 6 DIN913 4
5 44-560 Pin 4
6 44-118 Hinge plate part 2 2
7 44-074 Hinge part 2
8 B-360510 | Button head screw M5 x 10 4
9 B-300612 | Screw countersunk M6x12 DIN7991] 1
10 44-332 Hinge part 1
11 44-246 spring plate 1
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4426

Handle for convection

B-370616

Hex cap screw M6x16 DIN933

735-146

Plate for arm

735-150

Connection plate for damper

B-210008

Nut M8 DIN 934 8.8
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B-220006

Lovk nut M6 DIN980V 1ISO7042
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Pos.| Number | Description Qty
1 B-300830 Screw countersunk M8 x 30 DIN7991 6
2 P-100014 | Rope seal ¢14 1
3 44-408 Inner frame casted 1
4 44-600 Seal for door 2
5 44-518 Glass for door 1
6 Div-103035 | Magnet 2
7 B-300612 | Screw countersunk M6x12 DIN7991 2
8 44-244 Door stop 1
9 B-300506 | Hex socket countersunk head screw M5x8 DIN7991 8.8| 1
10 | 4404 Door plate welded 1
11 44-124 Latch plate for door 1
12 | B-370616 | Hex cap screw M6x16 DIN933 2
13 | B-070006 | Springwasher 6mm DIN137 1
14 | 4432 Handle welded 1
15 | fie-1125375 | Spring for B1 1
16 | B-370616 | Hex cap screw M6x16 DIN933 1
17 | 44-564 Bushing for lock 1
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Pos.| Numbef Description Qty
1 44-430 | Deflector plate 1
2 44-544 | Insulation side upper | 2
3 44-590 | Insulation side upper | 2
4 44-576 | Insulation Upper back | 2
) 44-548 | Insulation side lower | 2
6 44-547 | Insulation front side left| 1
7 44-546 | Insulation side front 1
8 44-542 | Insulation back left 1
9 44-545 | Insulation back right 1
10 | 44-540 | Insulation bottom 2
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Pos.| Number| Description Qty
4426 Handle for convection

735-146 | Plate for arm

B-220006 | Lovk nut M6 DIN980V 1SO7042

B-210008 | Nut M8 DIN 934 8.8

735-150 | Connection plate for damper

B-370620 | Hex cap screw M6x20 DIN933

75521 Welded damper arm

75519 Welded damper plate

B-330510 | Socket set screw M5x10 DIN913 ISO4026 45H
75522 Damper welded

B-360510 | Button head screw M5 x 10

73550 Air pipe
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Pos] Numbe} Description Qty
1 44-510 | Top plate left 2
2 44-126 | Guide ring 1
3 44-224 | Top fittings 90° 4
4 44-222 | Bracket top straight 6
5 01-528 | Spring 19
6 44-506 | High stone 20
7 44-218 | Fittings straight 6
8 44-220 | Fittings 90° 4
9 44-232 | Fittings above door, left | 1
10 | 44-226 | Fittings above door, right | 1
1 01-246 | Fittings vertical 2
12 | 44-516 | High stone with air hole | 2
13 | 44-512 | Soapstone base 4
14 | 44-228 | Bottom bracket straight | 4
15 [ 44-230 | Bottom bracket 90° 4
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44-240

Part above the door

B-330806

Socket set screw M8x6 1SO 4026 - DIN 913 45H

4434

Magnet plate assembled

44-142

Tertiary Air duct

B-360630

Button head screw M6x30 ISO7380

44-028

Removable part

B-360308

Skrue M3x8 1SO 7380

44-210

Plate under door

B-360510

Button head screw M5 x 10
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Seal
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